Choose Category

     Quick Search   Minimize
  

Product List
Anhydrous Applicators - Coil Shank Typical Assembly
Quantity 
 

 

 

KeyQtyPart #Description
13104-036 Linch pin 7/16” x 2”
21315-236 Pin 1 1/4” x 5”, Optional for center mast
31108-022Lock washer 3/4”, for Cat. 2/3 hitch frame
(Not Available)
31108-025Lock washer 1” for Cat. 3/3N hitch frame
(Not Available)
41102-009Nut 3/4”, for Cat. 2/3 hitch frame
(Not Available)
41102-011Nut 1”, for Cat. 3/3N hitch frame
(Not Available)
51108-025Lock washer 1”
(Not Available)
61102-011Nut 1”
(Not Available)
71601-021 Hitch Cat. 2/3 hitch frame with 90” x 3 1/2” tube, includes hitch pins and spacers
71601-454 Hitch Cat. 3/3N hitch frame with 144” x 4” tube, includes hitch pins and spacers
82315-231 Spacer 1 15/16”OD x 1 3/16”ID x 1 3/4“ for Cat. 2/3 hitch frame
92315-232 Spacer 1 15/16”OD x 1 3/16ID x 15/16” for Cat. 2/3 hitch frame
102315-233 Spacer 2”OD x 1 1/2”ID x 3/4” for Cat. 2/3 hitch frame
112315-235 Bushing 1 7/16”OD x 1 3/16”ID x 2 7/8” for Cat. 2/3 hitch frame
121601-016Bushing set obsolete
(Not Available)
132315-238 Pin 1 1/8” x 8 11/16” for Cat. 2/3 hitch frame
132315-332 Pin 1 7/16” x 9 3/16” for Cat. 3/3N hitch frame
142153-005 Decal Trademark 7 3/4” x 2”
152315-343 Spacer 2 1/2”OD x 1 1/2”ID x 2 13/16” long
161100-187Bolt 1” x 5”, Grade 5, for Cat. 3/3N hitch frame, prior to Oct., 1996
(Not Available)
161100-216Bolt 1” x 4 /1/2”, Grade 5, for Cat. 2/3 hitch frame
(Not Available)
162104-022 Cotter pin 1/4” x 2 1/2”
161302-591 Pin 1 1/4” x 4 7/8”
172153-025Decal Cat. 2/3 hitch pin bushing instructions 2 1/2” x 8”
(Not Available)
181100-163Bolt 3/4” x 4”, Grade 5, for Cat. 2/3 hitch frame
(Not Available)
181100-187Bolt 1” x 5”, Grade 5, for Cat. 3/3N hitch frame
(Not Available)
181315-230 Bushing 1 1/4”OD x 1”ID x 2 1/8”
181315-234 Bushing 1 1/4”OD x 3/4”ID x 2 1/8”
191315-230 Bushing 1 1/4”OD x 1”ID x 2 1/8”
210302-469Bracket Left long (6 1/2” spacing) hitch mounting for 7” x 7” bar and 4” hitch frame
(Not Available)
210306-129Bracket Left long (6 1/4” spacing) hitch mounting for 7” x 7” bar and 3 1/2” hitch frame
(Not Available)
220302-468Bracket Right long (6 1/2” spacing) hitch mounting for 7” x 7” bar and 4” hitch frame
(Not Available)
220306-128Bracket Right long (6 1/4” spacing) hitch mounting for 7” x 7” bar and 3 1/2” hitch frame
(Not Available)
230100-174 Bolts 3/4” x 9”, Grade 5
240108-022Lock washer 3/4”
(Not Available)
250102-009Nut 3/4”
(Not Available)
262153-173Decal Danger 2 1/2” x 4 1/2”
(Not Available)
271153-172Decal Caution 2 1/2” x 4 1/2”
(Not Available)
282153-044Decal Caution 6 1/2” x 2 1/2”
(Not Available)
292153-045Decal Warning for disc and coulters
(Not Available)
302153-000Decal Trademark 5 1/2” x 16”
(Not Available)
311600-436Toolbar 7” x 7” x 16’ (1/4” wall)
(Not Available)
311600-439Toolbar 7” x 7” x 19’ (1/4” wall)
(Not Available)
311600-441Toolbar 7” x 7” x 21’ (1/4” wall)
(Not Available)
311600-526Toolbar 7” x 7” x 16’ (3/8” wall)
(Not Available)
311600-529Toolbar 7” x 7” x 19’ (3/8” wall)
(Not Available)
311600-531Toolbar 7” x 7” x 21’ (3/8” wall)
(Not Available)
311600-535Toolbar 7” x 7” x 25’ (3/8” wall)
(Not Available)
321310-048Mounting angle obsolete Upper left
(Not Available)
331310-047Mounting angle obsolete Upper right
(Not Available)
344100-174 Bolt 3/4” x 9”, Grade 5
351340-144Shank Coil, 1 1/4” square side mount
(Not Available)
362100-118Bolt 1/2” x 2”, Grade 5
(Not Available)
371108-009Flat washer 1/2”
(Not Available)
381176-001Knife obsolete Acra-Plant™ NH3 knife
(Not Available)
381176-002Replaceable point obsolete Acra-Plantä
(Not Available)
381 176-003Knife Aceä NH3 knife
(Not Available)
381176-046Knife Ace™ Cold-flo knife
(Not Available)
381176-054Knife obsolete Acra-Plant™ Cold-flo knife
(Not Available)
396108-020Lock washer 1/2”
(Not Available)
406102-007Nut 1/2”
(Not Available)
411310-058Lock block obsolete 1” x 1 1/2” x 7 3/4” with 5/8” pin
(Not Available)
426108-022Lock washer 3/4”
(Not Available)
436102-009Nut 3/4”
(Not Available)
442100-161Bolt 3/4” x 3 1/4”, Grade 5
(Not Available)
451310-049Mounting angle obsolete Lower right
(Not Available)
461310-050Mounting angle obsolete Lower left
(Not Available)
476102-009Nut 3/4”
(Not Available)
486108-022Lock washer 3/4”
(Not Available)
491310-318Plate obsolete For Long mounting brackets
(Not Available)
504100-115Bolt 1/2” x 1 1/4”, Grade 5
(Not Available)
512100-138Bolt 5/8” x 3”, Grade 5
(Not Available)
521310-323Mounting angle obsolete Lower right, long bracket
(Not Available)
531310-324Mounting angle obsolete Lower left, long bracket
(Not Available)
541108-021Lock washer 5/8”
(Not Available)
551102-008Nut 5/8”
(Not Available)
562310-054Adapter obsolete 1/4” x 1 1/4” x 12” adapter strap
(Not Available)
574100-014Carriage bolt 1/2” x 1 3/4”, Grade 5
(Not Available)
581602-314 Mounting bracket assembly includes 315-011 bar cap
591315-011 Bar cap 4 hole round shank bar cap
604108-001Flat washer 1/2” SAE
(Not Available)
614102-007Nut 1/2”
(Not Available)
621317-098 Shank 1 1/2” x 20” round offset shank
632315-261 Bearing 5/8” bore
644102-005Nut 3/8”
(Not Available)
654108-018Lock washer 3/8”
(Not Available)
661166-032 Coulter 20” fluted
674100-108Bolt 3/8” x 1 1/4”, Grade 5
(Not Available)
681317-099 Spacer 1”OD x 11/16”ID x 2.57”
691340-056 Hub & bearing assembly Includes bearings and spacer
701100-145 Bolt 5/8” x 6 1/2”, Grade 5
711317-091 Coulter fork For 20” coulter
721153-016 Decal Trademark 1 1/8” x 3/4”
732106-010 Set screw 1/2” x 1 1/2”, Square head
742102-015 Jam nut 1/2”
751317-090 Collar assembly Includes set screws and jam nuts
761108-021Lock washer 5/8”
(Not Available)
771102-008Nut 5/8”
(Not Available)
781100-264Bolt 1/4” x 7 1/2”, Grade 5
(Not Available)
791333-499Strap For 7” x 7” bar
(Not Available)
801333-500Manual box mount 7” x 7” bar
(Not Available)
811152-252Literature compartment
(Not Available)
824108-005Flat washer 1/4”
(Not Available)
834106-109Machine screw 1/4” x 3/8” slotted
(Not Available)
841153-101Decal Manual enclosure
(Not Available)